



# Fire Test Certificate

This is to certify that the specimen described below has been tested by BRANZ Ltd on behalf of

Weepa Products Pty Ltd  
3/15 Donkin Street,  
West End,  
Queensland 4101  
Australia

**Test standard:** AS 1530.8.2:2018 & AS 3959:2018

**Specimen name:** Weepa vent model No. 27-HFZW

**Specimen description:** Weepa 27-HFZW weep hole former with grate. The Weepa comprised a polypropylene body nominally 75 mm high x 10 mm wide x 104 mm long with a 316 stainless steel ember guard. The ember guard comprised 0.3 mm thick 316 stainless steel punched with 1.8 mm diameter holes. The ember guard was designed to pivot within the body at the top.

The Weepa was tested installed into a standard brick wall with nominal 75 mm high x 110 mm wide x 230 mm long clay bricks. In accordance with AS 3959:2018 Clause 9.4, walls consisting of non-combustible materials of 90 mm minimum thickness are deemed to comply with up to and including BAL-FZ ratings.

**Orientation:** Exposed face of the wall

**A full description of the test specimen and the test results are given in BRANZ Test Report:**

Bushfire Test Report FP20686-01-1

**Regulatory authorities are advised to examine test reports before approving any product.**

**The test results were as follows:**

BAL: FZ

**Certificate issued:** 20 January 2026

**Certificate Number:** FP20686-01-1-C2

A Babb  
Fire Testing Engineer  
For BRANZ Limited



This Laboratory is accredited by International Accreditation New Zealand (IANZ). The tests reported herein have been performed in accordance with the laboratory's scope of accreditation.

The National Association of Testing Authorities (NATA) and International Accreditation New Zealand (IANZ) are both signatories of the ILAC Mutual Recognition Agreement.

The following statement is required by the test standard "This certificate is provided for general information only and does not comply with the regulatory requirements for evidence of compliance."